



测试报告

报告编号: GSyyyymmdd*** 日期: yyyy-mm-dd

第 1 页 共 2 页

测试结果:

多环芳香烃 (PAHs) 测试

测试方法: 按照国际生态纺织测试程序标准:2015

限值: 见表格1

测试项目	CAS号	单位	结果
			1
萘	91-20-3	mg/kg	未检出
苊烯	208-96-8	mg/kg	未检出
苊	83-32-9	mg/kg	未检出
芴	86-73-7	mg/kg	未检出
菲	85-01-8	mg/kg	未检出
蒽	120-12-7	mg/kg	未检出
荧蒽	206-44-0	mg/kg	未检出
苝	129-00-0	mg/kg	未检出
苯并(a)蒽	56-55-3	mg/kg	未检出
屈	218-01-9	mg/kg	未检出
苯并(b)荧蒽	205-99-2	mg/kg	未检出
苯并(k)荧蒽	207-08-9	mg/kg	未检出
苯并(a)苝	50-32-8	mg/kg	未检出
茚并(1,2,3-cd)苝	193-39-5	mg/kg	未检出
二苯并(a,h)蒽	53-70-3	mg/kg	未检出
苯并(g,h,i) 二萘嵌苯	191-24-2	mg/kg	未检出
苯并(e)苝	192-97-2	mg/kg	未检出
苯并(j)荧蒽	205-82-3	mg/kg	未检出
环戊烯(c,d)苝	27208-37-3	mg/kg	未检出
二苯并(a,e)苝	192-65-4	mg/kg	未检出
二苯并(a,h)苝	189-64-0	mg/kg	未检出
二苯并(a,i)苝	189-55-9	mg/kg	未检出
二苯并(a,l)苝	191-30-0	mg/kg	未检出
1-甲基苝	2381-21-7	mg/kg	未检出
总和	--		未检出*

mg/kg = 毫克/千克

未检出: 低于检测限 0.20mg/kg

*不代表结果小于 0.20 mg/kg



Gretesting Service Shanghai Co., Ltd.
上海量达检测技术有限公司

相关项目未取得资质认定, 仅作为科研、教学或内部质量控制之用。

Unless otherwise stated, the results shown in this test report refer only to the sample(s) received and tested in laboratory, and such sample(s) are retained for 30days only. The sole responsibility of Gretesting Service (Shanghai) Co., Ltd is to ensure that this job has been performed according to our Quality System and complying contract and legal conditions. This company bear only limited liability such as within 5 times of the cost of the test item and do not undertake any joint liability caused by this document. Reproduction of this document is only valid if it is done completely and under the written permission of Gretesting Service (Shanghai) Co., Ltd. If you happen to have any complaints, please do it by sending email to info@gretesting.com and referring to this report number.
10/F, 1# Building, No.2899 South Lianhua Road, Minghang District, Shanghai, China
t (86-21)64788791
f (86-21)64788792
http://www.gretesting.com
info@gretesting.com



测试报告

报告编号: GSyyyymmdd*** 日期: yyyy-mm-dd

第 2 页 共 2 页

表1 国际生态纺织标准100（2015）关于多环芳香烃含量限值:

产品类别 参数	I 类: 婴儿产品	II 类:直接接触皮肤 类产品	III类: 非直接接触皮 肤类产品	IV类: 装饰类饰品
苯并(a)芘	0.5	1.0	1.0	1.0
苯并(a)蒽	0.5	1.0	1.0	1.0
苯并(a)蒎	0.5	1.0	1.0	1.0
屈	0.5	1.0	1.0	1.0
苯并(b)荧蒹	0.5	1.0	1.0	1.0
苯并(j)荧蒹	0.5	1.0	1.0	1.0
苯并(k)荧蒹	0.5	1.0	1.0	1.0
二苯并(a,h)蒎	0.5	1.0	1.0	1.0
总和	5.0	10.0	10.0	10.0

样品.	样品描述
1	

*** 报告结束 ***



Greatesting Service Shanghai Co., Ltd.
上海量达检测技术有限公司

相关项目未取得资质认定, 仅作为科研、教学或内部质量控制之用。

Unless otherwise stated, the results shown in this test report refer only to the sample(s) received and tested in laboratory, and such sample(s) are retained for 30days only. The sole responsibility of Greatesting Service (Shanghai) Co., Ltd is to ensure that this job has been performed according to our Quality System and complying contract and legal conditions. This company bear only limited liability such as within 5 times of the cost of the test item and do not undertake any joint liability caused by this document. Reproduction of this document is only valid if it is done completely and under the written permission of Greatesting Service (Shanghai) Co., Ltd. If you happen to have any complaints, please do it by sending email to info@greatesting.com and referring to this report number.
10/F, 1# Building, No.2899 South Lianhua Road, Minghang District, Shanghai, China
上海市闵行区莲花南路 2899 号莲谷科技园 1 号楼 10 层
t (86-21)64788791
f (86-21)64788792
<http://www.greatesting.com>
info@greatesting.com